

Atlas Tube Corp. Chicago
 1855 East 122nd Street
 Chicago Illinois USA
 60633
 Tel: 773-646-4500
 Fax: 773-646-6128



REF.B/L: 81239651
 Date: 08/20/2024
 Customer: 1746

MATERIAL TEST REPORT

Material: 4.0x2.0x250x55'0"0(5x2). **Material No:** 40020250 **Made in:** USA
Sales Order: 2071402 **Purchase Order:** SSW144730 **Melted and Poured in:** USA

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
Y87289G24	0.210	0.790	0.007	0.008	0.010	0.043	0.030	0.004	0.017	0.010	0.040	0.001	0.001	0.0001	0.0060	0.0000

Bundle No M801215716 **PCs** 10 **Yield** 074208 Psi **Tensile** 082788 Psi **Eln.2in** 30.4 % **Certification** ASTM A500-23 GRADE B&C **CE: 0.36**

Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
Y87289G24	USSTEEL	GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500

Material Note:
Sales Or. Note:

Material: 6.0x3.0x500x40'0"0(3x2). **Material No:** 600305004000 **Made in:** USA
Sales Order: 2083319 **Purchase Order:** SSW144730 **Melted and Poured in:** USA

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
T83303G24	0.200	0.760	0.010	0.005	0.018	0.039	0.020	0.007	0.003	0.010	0.060	0.001	0.001	0.0001	0.0040	0.0000

Bundle No M801215437 **PCs** 6 **Yield** 079199 Psi **Tensile** 086088 Psi **Eln.2in** 31.1 % **Certification** ASTM A500-23 GRADE B&C **CE: 0.34**

Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
T83303G24	USSTEEL	GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500

Material Note:
Sales Or. Note:

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AV D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1. Any tubular steel product noted as "Made in USA" and "Melted and Poured in USA" meets the Build America, Buy America Act.



Atlas Tube Corp. Chicago
 1855 East 122nd Street
 Chicago Illinois USA
 60633
 Tel: 773-646-4500
 Fax: 773-646-6128



REF.B/L: 81239651
 Date: 08/20/2024
 Customer: 1746

MATERIAL TEST REPORT

Material: 6.0x3.0x500x40'0"(3x2). **Material No:** 600305004000 **Made in:** USA
Sales Order: 2083319 **Purchase Order:** SSW144730 **Melted and Poured in:** USA

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
E83829G24	0.180	0.730	0.014	0.007	0.010	0.039	0.020	0.004	0.006	0.010	0.040	0.001	0.001	0.0001	0.0060	0.0000

Bundle No M801210918 **PCs** 6 **Yield** 076406 Psi **Tensile** 083181 Psi **Eln.2in** 33.5 % **Certification** ASTM A500-23 GRADE B&C **CE: 0.31**

Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
E83829G24	USSTEEL	GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500

Material Note:
Sales Or. Note:

Material: 6.0x3.0x500x40'0"(3x2). **Material No:** 600305004000 **Made in:** USA
Sales Order: 2083319 **Purchase Order:** SSW144730 **Melted and Poured in:** USA

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
T83303G24	0.200	0.760	0.010	0.005	0.018	0.039	0.020	0.007	0.003	0.010	0.060	0.001	0.001	0.0001	0.0040	0.0000

Bundle No M801215436 **PCs** 6 **Yield** 079199 Psi **Tensile** 086088 Psi **Eln.2in** 31.1 % **Certification** ASTM A500-23 GRADE B&C **CE: 0.34**

Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
T83303G24	USSTEEL	GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500

Material Note:
Sales Or. Note:

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AV D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type 3.1. Any tubular steel product noted as "Made in USA" and "Melted and Poured in USA" meets the Build America, Buy America Act.



Atlas Tube Corp. Chicago
 1855 East 122nd Street
 Chicago Illinois USA
 60633
 Tel: 773-646-4500
 Fax: 773-646-6128



REF.B/L: 81239651
 Date: 08/20/2024
 Customer: 1746

MATERIAL TEST REPORT

Material:	6.0x6.0x500x40"0(3x1).										Material No:	600605004000				Made in:	USA	
Sales Order:	2083336										Purchase Order:	SSW144730				Melted and Poured in:	USA	
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca		
W84800G24	0.190	0.750	0.006	0.007	0.015	0.046	0.020	0.004	0.003	0.010	0.040	0.001	0.001	0.0001	0.0050	0.0000		
Bundle No	PCs	Yield	Tensile	Eln.2in	Certification							CE: 0.33						
M801212631	3	063896 Psi	074717 Psi	35.5 %	ASTM A500-23 GRADE B&C													
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location										
W84800G24	USSTEEL	GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500										
Material Note:																		
Sales Or. Note:																		

Material:	6.0x6.0x500x48"0(3x1).										Material No:	600605004800				Made in:	USA	
Sales Order:	2083336										Purchase Order:	SSW144730				Melted and Poured in:	USA	
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca		
E83830G24	0.180	0.700	0.015	0.008	0.012	0.048	0.020	0.002	0.007	0.010	0.030	0.001	0.002	0.0001	0.0050	0.0000		
Bundle No	PCs	Yield	Tensile	Eln.2in	Certification							CE: 0.31						
M801210362	3	070567 Psi	080491 Psi	35.3 %	ASTM A500-23 GRADE B&C													
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location										
E83830G24	USSTEEL	GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500										
Material Note:																		
Sales Or. Note:																		

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AV D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1. Any tubular steel product noted as "Made in USA" and "Melted and Poured in USA" meets the Build America, Buy America Act.



Atlas Tube Corp. Chicago
 1855 East 122nd Street
 Chicago Illinois USA
 60633
 Tel: 773-646-4500
 Fax: 773-646-6128



REF.B/L: 81239651
 Date: 08/20/2024
 Customer: 1746

MATERIAL TEST REPORT

Material: 6.0x6.0x500x48'0"0(3x1). **Material No:** 600605004800 **Made in:** USA
Sales Order: 2083336 **Purchase Order:** SSW144730 **Melted and Poured in:** USA

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
E83830G24	0.180	0.700	0.015	0.008	0.012	0.048	0.020	0.002	0.007	0.010	0.030	0.001	0.002	0.0001	0.0050	0.0000

Bundle No M801210361 **PCs** 3 **Yield** 070567 Psi **Tensile** 080491 Psi **Eln.2in** 35.3 % **Certification** ASTM A500-23 GRADE B&C **CE: 0.31**

Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
E83830G24	USSTEEL	GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500

Material Note:
Sales Or. Note:

Material: 6.0x6.0x500x48'0"0(3x1). **Material No:** 600605004800 **Made in:** USA
Sales Order: 2083336 **Purchase Order:** SSW144730 **Melted and Poured in:** USA

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
M85741G24	0.200	0.710	0.013	0.007	0.021	0.031	0.020	0.003	0.007	0.010	0.040	0.001	0.001	0.0001	0.0060	0.0000

Bundle No M801210394 **PCs** 3 **Yield** 068015 Psi **Tensile** 078322 Psi **Eln.2in** 34.6 % **Certification** ASTM A500-23 GRADE B&C **CE: 0.33**

Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
M85741G24	USSTEEL	GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500

Material Note:
Sales Or. Note:

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AV D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1. Any tubular steel product noted as "Made in USA" and "Melted and Poured in USA" meets the Build America, Buy America Act.



Atlas Tube Corp. Chicago
 1855 East 122nd Street
 Chicago Illinois USA
 60633
 Tel: 773-646-4500
 Fax: 773-646-6128



REF.B/L: 81239651
 Date: 08/20/2024
 Customer: 1746

MATERIAL TEST REPORT

Material: 6.0x6.0x500x48'0"0(3x1).	Material No: 600605004800	Made in: USA														
		Melted and Poured in: USA														
Sales Order: 2083336	Purchase Order: SSW144730															
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
M85741G24	0.200	0.710	0.013	0.007	0.021	0.031	0.020	0.003	0.007	0.010	0.040	0.001	0.001	0.0001	0.0060	0.0000
Bundle No	PCs	Yield	Tensile	Eln.Zin	Certification	CE: 0.33										
M801210393	3	068015 Psi	078322 Psi	34.6 %	ASTM A500-23 GRADE B&C											
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location								
M85741G24	USSTEEL	GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500								
Material Note:																
Sales Or. Note:																

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AV D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1. Any tubular steel product noted as "Made in USA" and "Melted and Poured in USA" meets the Build America, Buy America Act.



Date: 10/11/2024 To: SENTRY SUPPLY dba SO#: A840748 Ln#: 2 PO#: 252003 Part: T0600605048* Qty: 3
 Heat#: E83830G24* Tag: B13093024 Page: 5 of 5

Atlas Tube Corp. Chicago
 1855 East 122nd Street
 Chicago Illinois USA
 60633
 Tel: 773-646-4500
 Fax: 773-646-6128



REF.B/L: 81239651
 Date: 08/20/2024
 Customer: 1746

MATERIAL TEST REPORT

Sold To

Service Steel Warehouse Co. L.P.
 PO Box 9607
 HOUSTON TX 77213
 USA

Shipped To

Service Steel Warehouse Co., L.P.
 8415 Clinton Drive
 HOUSTON TX 77029
 USA

Material: 4.0x2.0x250x55'0"(5x2).	Material No: 40020250	Made in: USA														
Sales Order: 2071402	Purchase Order: SSW144730	Melted and Poured in: USA														
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
Y87289G24	0.210	0.790	0.007	0.008	0.010	0.043	0.030	0.004	0.017	0.010	0.040	0.001	0.001	0.0001	0.0060	0.0000
Bundle No	PCs	Yield	Tensile	Eln.2in	Certification											
M801215716	10	074208 Psi	082788 Psi	30.4 %	ASTM A500-23 GRADE B&C											
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location								
Y87289G24	USSTEEL	GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500								
Material Note:																
Sales Or. Note:																

Material: 6.0x3.0x500x40'0"(3x2).	Material No: 600305004000	Made in: USA														
Sales Order: 2083319	Purchase Order: SSW144730	Melted and Poured in: USA														
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
T83303G24	0.200	0.760	0.010	0.005	0.018	0.039	0.020	0.007	0.003	0.010	0.060	0.001	0.001	0.0001	0.0040	0.0000
Bundle No	PCs	Yield	Tensile	Eln.2in	Certification											
M801215437	6	079199 Psi	086088 Psi	31.1 %	ASTM A500-23 GRADE B&C											
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location								
T83303G24	USSTEEL	GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500								
Material Note:																
Sales Or. Note:																

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AV D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1. Any tubular steel product noted as "Made in USA" and "Melted and Poured in USA" meets the Build America, Buy America Act.



Atlas Tube Corp. Chicago
 1855 East 122nd Street
 Chicago Illinois USA
 60633
 Tel: 773-646-4500
 Fax: 773-646-6128



REF.B/L: 81239651
 Date: 08/20/2024
 Customer: 1746

MATERIAL TEST REPORT

Sold To

Service Steel Warehouse Co. L.P.
 PO Box 9607
 HOUSTON TX 77213
 USA

Shipped To

Service Steel Warehouse Co., L.P.
 8415 Clinton Drive
 HOUSTON TX 77029
 USA

Material:	6.0x3.0x500x40'0"(3x2).											Material No:	600305004000				Made in:	USA	
Sales Order:	2083319											Purchase Order:	SSW144730				Melted and Poured in:	USA	
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca			
E83829G24	0.180	0.730	0.014	0.007	0.010	0.039	0.020	0.004	0.006	0.010	0.040	0.001	0.001	0.0001	0.0060	0.0000			
Bundle No	PCs	Yield	Tensile	Eln.2in	Certification							CE: 0.31							
M801210918	6	076406 Psi	083181 Psi	33.5 %	ASTM A500-23 GRADE B&C														
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location											
E83829G24	USSTEEL	GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500											

Material Note:

Sales Or. Note:

Material:	6.0x3.0x500x40'0"(3x2).											Material No:	600305004000				Made in:	USA	
Sales Order:	2083319											Purchase Order:	SSW144730				Melted and Poured in:	USA	
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca			
T83303G24	0.200	0.760	0.010	0.005	0.018	0.039	0.020	0.007	0.003	0.010	0.060	0.001	0.001	0.0001	0.0040	0.0000			
Bundle No	PCs	Yield	Tensile	Eln.2in	Certification							CE: 0.34							
M801215436	6	079199 Psi	086088 Psi	31.1 %	ASTM A500-23 GRADE B&C														
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location											
T83303G24	USSTEEL	GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500											

Material Note:

Sales Or. Note:

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AV D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1. Any tubular steel product noted as "Made in USA" and "Melted and Poured in USA" meets the Build America, Buy America Act.



Atlas Tube Corp. Chicago
 1855 East 122nd Street
 Chicago Illinois USA
 60633
 Tel: 773-646-4500
 Fax: 773-646-6128



REF.B/L: 81239651
 Date: 08/20/2024
 Customer: 1746

MATERIAL TEST REPORT

Sold To

Service Steel Warehouse Co. L.P.
 PO Box 9607
 HOUSTON TX 77213
 USA

Shipped To

Service Steel Warehouse Co., L.P.
 8415 Clinton Drive
 HOUSTON TX 77029
 USA

Material: 6.0x6.0x500x40'0"0(3x1).	Material No: 600605004000	Made in: USA
Sales Order: 2083336	Purchase Order: SSW144730	Melted and Poured in: USA
Heat No C Mn P S Si Al Cu Cb Mo Ni Cr V Ti B N Ca		
W84800G24 0.190 0.750 0.006 0.007 0.015 0.046 0.020 0.004 0.003 0.010 0.040 0.001 0.001 0.0001 0.0050 0.0000		
Bundle No <u>PCs</u> <u>Yield</u> <u>Tensile</u> <u>Eln.2in</u> <u>Certification</u> <u>CE: 0.33</u>		
M801212631 3 063896 Psi 074717 Psi 35.5 % ASTM A500-23 GRADE B&C		
Heat <u>MILL</u> <u>Mill Location</u> <u>Method</u> <u>Recycled Content</u> <u>Post Consumer</u> <u>Pre-Consumer (Post Industrial)</u> <u>% Harvested</u> <u>Within Miles of Location</u>		
W84800G24USSTEEL GARY,IN BOF 34.20% 19.80% 14.40% 100% 500		

Material Note:
Sales Or. Note:

Material: 6.0x6.0x500x48'0"0(3x1).	Material No: 600605004800	Made in: USA
Sales Order: 2083336	Purchase Order: SSW144730	Melted and Poured in: USA
Heat No C Mn P S Si Al Cu Cb Mo Ni Cr V Ti B N Ca		
E83830G24 0.180 0.700 0.015 0.008 0.012 0.048 0.020 0.002 0.007 0.010 0.030 0.001 0.002 0.0001 0.0050 0.0000		
Bundle No <u>PCs</u> <u>Yield</u> <u>Tensile</u> <u>Eln.2in</u> <u>Certification</u> <u>CE: 0.31</u>		
M801210362 3 070567 Psi 080491 Psi 35.3 % ASTM A500-23 GRADE B&C		
Heat <u>MILL</u> <u>Mill Location</u> <u>Method</u> <u>Recycled Content</u> <u>Post Consumer</u> <u>Pre-Consumer (Post Industrial)</u> <u>% Harvested</u> <u>Within Miles of Location</u>		
E83830G24 USSTEEL GARY,IN BOF 34.20% 19.80% 14.40% 100% 500		

Material Note:
Sales Or. Note:

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AV D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type 3.1. Any tubular steel product noted as "Made in USA" and "Melted and Poured in USA" meets the Build America, Buy America Act.



Atlas Tube Corp. Chicago
 1855 East 122nd Street
 Chicago Illinois USA
 60633
 Tel: 773-646-4500
 Fax: 773-646-6128



REF./L: 81239651
 Date: 08/20/2024
 Customer: 1746

MATERIAL TEST REPORT

Sold To

Service Steel Warehouse Co. L.P.
 PO Box 9607
 HOUSTON TX 77213
 USA

Shipped To

Service Steel Warehouse Co., L.P.
 8415 Clinton Drive
 HOUSTON TX 77029
 USA

Material:	6.0x6.0x500x48"0(3x1).		Material No:	600605004800		Made in:	USA									
Sales Order:	2083336		Purchase Order:	SSW144730		Melted and Poured in:	USA									
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
E83830G24	0.180	0.700	0.015	0.008	0.012	0.048	0.020	0.002	0.007	0.010	0.030	0.001	0.002	0.0001	0.0050	0.0000
Bundle No	PCs	Yield	Tensile	Eln.2in	Certification		CE: 0.31									
M801210361	3	070567 Psi	080491 Psi	35.3 %	ASTM A500-23 GRADE B&C											
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location								
E83830G24	USSTEEL	GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500								
Material Note:																
Sales Or. Note:																

Material:	6.0x6.0x500x48"0(3x1).		Material No:	600605004800		Made in:	USA									
Sales Order:	2083336		Purchase Order:	SSW144730		Melted and Poured in:	USA									
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
M85741G24	0.200	0.710	0.013	0.007	0.021	0.031	0.020	0.003	0.007	0.010	0.040	0.001	0.001	0.0001	0.0060	0.0000
Bundle No	PCs	Yield	Tensile	Eln.2in	Certification		CE: 0.33									
M801210394	3	068015 Psi	078322 Psi	34.6 %	ASTM A500-23 GRADE B&C											
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location								
M85741G24	USSTEEL	GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500								
Material Note:																
Sales Or. Note:																

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AV D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1. Any tubular steel product noted as "Made in USA" and "Melted and Poured in USA" meets the Build America, Buy America Act.



Atlas Tube Corp. Chicago
 1855 East 122nd Street
 Chicago Illinois USA
 60633
 Tel: 773-646-4500
 Fax: 773-646-6128



REF.B/L: 81239651
 Date: 08/20/2024
 Customer: 1746

MATERIAL TEST REPORT

Sold To
 Service Steel Warehouse Co. L.P.
 PO Box 9607
 HOUSTON TX 77213
 USA

Shipped To
 Service Steel Warehouse Co., L.P.
 8415 Clinton Drive
 HOUSTON TX 77029
 USA

Material:	6.0x6.0x500x48'0"0(3x1).		Material No:	600605004800		Made in:	USA									
Sales Order:	2083336		Purchase Order:	SSW144730		Melted and Poured in:	USA									
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
M85741G24	0.200	0.710	0.013	0.007	0.021	0.031	0.020	0.003	0.007	0.010	0.040	0.001	0.001	0.0001	0.0060	0.0000
Bundle No	PCs	Yield	Tensile	Eln.2in	Certification											
M801210393	3	068015 Psi	078322 Psi	34.6 %	ASTM A500-23 GRADE B&C											
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location								
M85741G24 USSTEEL		GARY,IN	BOF	34.20%	19.80%	14.40%	100%	500								
Material Note:																
Sales Or. Note:																

Date: 10/1/2024 To: SENTRY SUPPLY dba SO#: A840748 Ln#: 2 PO#: 252003 Part: T0600605048* Qty: 1
 Heat#: M85741G24* Tag: B13093024 Page: 5 of 5

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AV D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1. Any tubular steel product noted as "Made in USA" and "Melted and Poured in USA" meets the Build America, Buy America Act.

